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M RIGEE S Y ¥ FRE T 2 3R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

#E P (Sample Submitted By) DL ERGGF TP £ &= Fu (NAN YA PLASTICS CORPORATION
(CHIA-YI 2ND PLANT))
5 & #-(Sample Description) : COATING PEARLIZED PAPER (% f# Z)3k sk &)
Jz ¢ p #p (Sample Receiving Date) . 2019/01/16
R:E P & (Testing Period) : 2019/01/16 to 2019/01/22
B3 F F(Test Requested) PORBE S ERREY RRIHE-L F b B (As specified by

client, to test Halogen-Fluorine, Chlorine, Bromlne, Iodlne in the
submitted sample. )

B> 2 (Test Method) i %R T- 7 (Please refer to following pages).
P38 % % (Test Results) i %R T- % (Please refer to following pages).
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P82 % (Test Results)

RzE 2% 2 (PART NAME) No. 1 . v ¢ A (WHITE PAPER)

#1358 B ¥ Rl 3% wh

PRIE i+ RIFFR™

(Test Items) (Unit) (Method) MDL (R;(s)uit)

#% / Halogen
#% (4 ) / Halogen-Fluorine (F)| mg/kg 50 n.d.
(CAS No. : 14762-94-8)
#% (&%) / Halogen-Chlorine mg/kg |4+ BS EN 14582 (2016) » 12 a5 50 n. d.
(C1) (CAS No.: 22537-15-1) K 47k~ 47, / With reference
#1% (%) / Halogen-Bromine (Br)| mg/kg [to BS EN 14582 (2016). 50 n.d.
(CAS No. : 10097-32-2) Analysis was performed by IC.
#% () / Halogen-lodine (I) mg/kg 50 n.d.
(CAS No. : 14362-44-8)

# 3z (Note) :
1. mg/kg = ppm; 0. lwt% = 1000ppm
2. n.d. = Not Detected (& )
3. MDL = Method Detection Limit (= & 1 p|4&*2E)
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#1% & ¥+ 88 / Analytical flow chart - Halogen

B P B M2 [ Technician: Rita Chen
B PR f A 5kE® [ Supervisor: Troy Chang

# T AR e
Sample pretreatment/separation

v

FE 2 MR RO R
Weighting and putting sample in cell

pag 2 ¥Rk
Oxygen Bomb Combustion / Absorption

v

AL AT

Dilution to fixed volume

B3 KA RS
Analysis was performed by IC
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NAN YA PLASTICS CORPORATION (CHIA-YI 2ND PLANT)
LAY RT3 ATE B RS K20150

201, SECTION 2, PEI-KANG RD, TAI-BAO, CHIA-YI, TAIWAN

X Y o} BEHF 0 BIAF R FRML PR/ X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k 4p 4 2 & (End of Report) **
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